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KR
P 2
TEST SUMMARY
it A= 72 75 S /Manufacturer information
FEH2E P2 FYIRAE A RERHA R AF S — 0 7]
Manufacturer Shenzhen Sunwoda Intelligence Technology Co., Ltd. First
Branch
A PR BRI E L X A A B K H A XK F & RKH TIkX
Address B%}_‘E‘%_‘F\'\ ﬁ)%‘\ Cﬁc\ 1-5%

Floor 1&5 of Building B, Floor 1 to 5 of Building C,
TongFuKang Shuitian Industrial Zone, Changcheng Road.
Shuitian Community, Shiyan Street, Bao'an District, Shenzhen
City, Guangdong Province, P.R. China

HX 2 1A/ Tell 13823288548 i xiangjing@sunwoda.c

E-mail om

WG 3E/website | www.sunwoda.com

EE B {Z B /Battery information ~—

FE SRR HE T Giohs) BLPB33
Type Li-ion battery Model

HEREE 24.11Wh (Rated) FHBE | 4 78.4¢
Capacity 24.83Wh (Typical) Mass App 78.4¢
WER AR B RE, B

Physical description | Black.Prismatic

XL H4 {5 B /Test laboratory information

A FERAMT SRS R

test laboratory The Second Research Institute of CAAC

i]Rapithiin FER XU AT 25 T R X 16 © 2% 765 5

Address No.765, Tengfei Road, Xihanggang Economic Development

Zone, Shuangliu, Chengdu, Sichuan, P. R. China

BR R E1E/Tell 028-64458155 FH T HB#E | yanghengjin@caacsri.co
E-mail m

P 3k ik /website | www.caacdgt.com

W 25 {5 2/ Lest report information
&4 5 /Testreport ID | DGT2624PT5001046T

EEHH 2024-07-17 M H # | 2024-07-21~2024-08-15
Receiving date Test date 1
M AR REFE T HENR | H—FF

Tester Approver




WA E 4 5 (Test Summary No.): DGT2624PT5001046T -TS

Page 2 of 2 Pages

WA B & 4518 /Test item and result
2% /Clause | MBI H /Test Item it /Result | & ¥E/Remark
1833 /INBY £ Rl FEL I Ni&H /
3300 small battery assemblies N/A
383.3(0) RS £ Fl LR ‘ ANiEH /
Large battery assemblies N/A
38.3.4.1 =1 BB/ Altitude simulation i#id/Pass /
38.3.4.2 & FE 358/ Thermal test 181 /Pass /
38.3.4.3 &3/ Vibration 8 it/Pass /
38.3.4.4 ##'ifi/Shock i#id/Pass /
38.3.4.5 41 ER 45 % /External short circuit 11t /Pass /
2R aae E Yo /Impact ANEBHMNA |/
$% £ /Crush 814 /Pass /
38.3.4.7 it £ 78 H/Overcharge 181 /Pass /
38.3.4.8 58 1] U . /Forced discharge J# 1t /Pass /
58 /Result:
P, BREERTTEEREE ) 2 8 BIThR S 38.3 W
MAEK, & ~
The sample had passed the te %%ﬁls‘vﬁ'( g NATIONS, Manual of Tests
and Criteria ST/SG/AC.10/11/Rev.8| Séction38.3., .. f
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